This .pdf document is bookmarked

Operating Instructions and Parts Manual
5x6-inch Mitering Variable-Speed Band Saw

Model HBS-56MVS

JET

427 New Sanford Road

LaVergne, Tennessee 37086 Part No. M-414558
Ph.: 800-274-6848 Edition 2 05/2018

www.jettools.com Copyright © 2018 JET


Tom Gauger
This .pdf document is bookmarked


11.1.1 HBS-56MVS Base and Stand Assembly — Exploded View

- 12)
s, 51(2)

ity

» 76-4(2)
: 76-5(2)

384-1701)
384-10(1)

20



11.1.2 HBS-56MVS Base and Stand Assembly — Parts List

Index No Part No Description Size

i TS-0081031 .............. HEX CaP SCrEW....vvvieieeeiiiiiiiee et 5/16"-18x3/4" ...
11 s TS-0051051 .............. HEX Cap SCIreW.......oevviiiiiieiiieeriiee st 5/16"-18x1" ......
17 o, HVBS462-017 ........... Y01 0 To 1 2 Lo o PSSR
51 i TS-0680031 .............. Flat Washer ... 5/16"....coiiiene
54 .o, HVBS56M-054G ....... Yo 0 ST = Tod (=] SRR
76-1........... HBS56MVS-076-1..... SWItCh Cut Off BASE.......eeiiiiiiiiiiiiiiiiciiee s e
76-2........... TS-0570022 .............. HEX NUL. e 5/16"-18 ".........
76-3 ... TS-0051051 .............. HEX Cap SCreW.......eoviiiiiiieriiie et 5/16"-18x1"L ...
76-4........... TS-0050021 .............. HEX CaP SCrEW....vviiiieeei ittt 1/4"-20x5/8"L ...
76-5........... TS-0720071 .............. LOCK WAShET......ccueiiiiiiiiiiiiie e LA™
120 ..., HVBS462-120........... BUSHING ...t e
224-1 ........ TS-081C032.............. Phillips Pan Hd Machine Screw............cccccceeeeenineen. #10-24x1/2"L....
224-2 ........ TS-0720051 .............. LOCK WaAShET .....uuiviieiiiciiiiicee e #1000,
224-3 ........ HBS56MVS-224-3 .... StOP BOIt HOIAET ...t et
255 ... TS-0267032 .............. SOCKEL SEE SCrEW ...vvvviiiieeei it cee s a e 1/4"-28x5/16" ...
300 ............ HBS56S-3006G .......... 1 72 13 Lo [ o] o PSSP
304 ............ HBS56S-304G .......... SWIVEl BASE (UPPEI) .eeiiiiiiiiiiiiiiiee ettt riiis cevaeesssnniiineeeesenes
315, HBS56S-315............. POSItIONING RING...cciiiiiiiiiiee e bvrree e e e e nsnaaaeeeeeas
318 ..o TS-0211112 .............. Socket Hd Cap SCreW.........cooveerieenieeiiieeniieeneee e 1/2"-20x2-1/2"L
319 TS-0561031 .............. HEX NUL. .. 3/8"-16 .............
320 .cccinnee TS-0070071 .............. HEX Cap SCreW.......ccvviiiiiieiiiieriiee st 1/2"-13x2-1/2" ..
324 ............ HBS56S-324 ............. [ F= L o {1 U PPRPRN
325, HBS56S-325............. Carriage SCreW ........uuveeiieeiiiiiiiiieeie e ssiiieeeeae e s 3/8" i
ICICHS I HBS56MVS-338........ ANQGIE SCAIE ..vveeviiee i e ———————
352 i HBS56S-352............. POINTET . e
353 .. HBS56S-353.............. Cross Round Head SCrew ..........ccceevvieiviieeeeeeeniinnns 3/16"-18x1/2" ...
354 . TS-0050031 .............. HEX Cap SCreW.......eeviiiiiiieiiiieniiee st 1/4"-20x1" ........
355 .. TS-0570011 .............. HEX NUL. ... 1/4"-20 .............
356 ..eeeinene TS-0051051 .............. HEX Cap SCreW.......cevviiiiiieiiiieriiee e 5/16"-18x1" ......
384-1......... HBS56S-384-1G ....... Side Plate (LEL) .uuviiiiieee et ceee e e s e e e e e
384-2......... HBS56S-384-2G ....... Side Plate (RIGNt)......cooviiiiiiiiieerieee e e
384-3......... HBS56S-384-3G ....... (@1 1T 1 - 1o OSSR
384-4......... HBS56S-384-4G ....... FTONE DOOT ...ttt e e ebe e e
384-5......... HBS56S-384-5.......... KNOD e ———
384-6......... HBS56S-384-6G ....... WHEEI BASE ...ttt e
384-7......... HBS56S-384-7 .......... [ F= L o 1 Lo To [ SRR
384-8......... HBS56S-384-8........... Rubber Head SCrew ..........coviiiiiiiien e e
384-9......... TS-0051031 .............. HEX CaP SCrEW....vvvivieeei ittt 5/16"-18x3/4” ...
384-10....... TS-0680031 .............. Flat Washer ... 5/16"x23xt2mm
384-11....... TS-0561021 .............. HEX NUL. ... 5/16"-18 ...........
384-12....... TS-0051071 .............. HEX Cap SCreW.......eiiviiiiiieriiee et 5/16"-18x1-1/2"
384-14 ....... TS-0561021 .............. HEX NUL. ... 5/16"-18 ...........
384-15....... HBS56S-384-15G ..... PIALE. ..t e
384-17....... TS-0640081 .............. Hex Nylon LOCK NUL........cvvvveeeeeeeiieee e 5/16"-18 ...........
385 ... HBS56S-385............. Wheel Complete Assembly (includes #385-1 thru 385-4) .................
385-1......... HBS56S-385-1.......... WNEEL. ...t e
385-2......... 7015-308......c.00veeeeenn. Flat Washer ... 5/8"x30xt3........
385-3......... 5519932 .....ccccvieriieens COtEr PN 3x25mm..........
385-4......... HBS56S-3854.......... WHEEI RO .....cciiiiiiiiiiiiie et rertae e e s aiaaeeeeee e
386 ... TS-0060061 .............. HEX Cap SCreW.......eevviiiiiieriieeriiee st 3/8"-16x1-1/4" ..
387 . HBS814GH-092 ........ Flat Washer ........c.cueevveiiiiiiee e 3/8"x20xt2.........
390 ....ccuuene HBS56S-390............. RIVEL. ..t @2x5mm ..........
3%............ TS-0680041 .............. Flat Washer ..........oooveeiiiiie e ICT LS
401 ............ TS-1492051 .............. HEX Cap SCIreW......ueviviieiiieriiee et M12x50L .........
402 ............ TS-2360121 .............. Flat Washer ... M12 ...
403 ............ HBS56MVS-403........ 5] (0] o] o 1= SE TP UPTOUSUU PO UPPPPR
420............ HBS56MVS-420........ SPrNG BraCKet .....uuveiiiiiii ittt sriees ceeessiirneraeaeeaanans
421 ............ TS-2246122 .............. Socket Head BUttON SCreWw.........cceeevivveeinineeeiinee. M6-1.0Px12L ..
422 ..o TS-1490071 .............. HEX Cap SCrEW......uvvveviieiiieeieeeeeneeeneeeeneenneennenennnnnenes M8x40L ...........
423 ... HBS56MVS-423........ TENSION SPIING cooiiiiiiiiiii e brrreeaee e e s anbareeeeeas



Index No

Part No

HBS56MVS-423A .....
HBS56MVS-423-1.....
TS-1540061 ..............
TS-1550061 ..............

Description Size Qty
Tension Spring Assembly (#423, 423-1) ...ccccciiiiciiir eeeeee e 1
BIBCE ... e 1
HEX NUL. ..o M8 e 1
Flat Washer ... M8 1

22



11.2.1 HBS-56MVS Bow Assembly | — Exploded View

23



11.2.2 HBS-56MVS Bow Assembly Il — Exploded View

956 95-12

95-13(3)

24



11.2.3 HBS-56MVS Bow Assembly — Parts List

Index No Part No Description Size

i TS-0081031 .............. HexX Cap BOlt........oovveeiiiiiiiiee e 5/16"-18x3/4" ..
2 TS-0561011 .............. HEX NUL. .. 1/47-20 ............
I TS-0680021 .............. Flat Washer ........c.ooevveiiiiiii e 14" i,
16 .. HVBS462-016............ EIECHIC COM ...ttt e e e
19, HVBS462-019........... SEOCK STOP 1iiiii ittt ereee e s e e aaaaaans
20 i TS-0270021 .............. SOCKEt SEt SCrEW ....coivieiiiiiiieeriee e 5/16"-18x5/16"
21 . HVBS462-021 ........... StOCK StOP ROG....uiiiiiieii i ceeeeesannirreeeeeanans
3l TS-0051051 .............. HEX Cap SCreW.......eevviiiiie ettt 5/16"-18x1" .....
35 e, TS-0680041 .............. Flat Washer ..........oovveeiiiiiiie e 3/8"X1 e
44 ............. HB56M-044 ............... Electric Cable..........oooiiii s e
51 .. TS-0680031 .............. Flat Washer ........c..ooevieiiiiiie e 5/16"..ccuueieeenns
57A...c.. HVBS56M-057A........ Adjustable Bracket Assembly LH ...t e,
58 s HVBS462-058........... KNOD Lot 14" i,
65A....ue... HVBS56M-065A........ Adjustable Bracket Assembly RH.........cccciiiiiiiiit v,
66 ...ccvveee. HVBS56M-066 .......... LOCK KNOD... ..t e
4 HVBS462-071 ........... Blade WHheEEl — DIiVE .......uviiiiieee ittt s cviiviiaee e e e e
T4 HVBS56M-060 .......... C-Retainer RiNG.......cocoviiiiiiiieiie e S15 e
75 i, HVBS462-075 ........... Hex Cap Bolt with Lock Washer .............ccccvvveeeeenn. 1/4-20x1/2" ....
7 i, HVBS462-077 ........... Blade Wheel — IdIer .........ocvviiiiiiic s e
78 i, TS-0680031 .............. Flat Washer ..........oovvveiiiiiiiee e 5/16"..ccuueeeeenns
79 i, HVBS462-079........... Blade Tension Knob ..., 318"
80 ..cccvvennn. HVBS462-080........... S o] £ 1o SO SUPPRPR
8l . HBS56MVS-081........ SAW BOW CASHNG....eeivieiitieiieiesiiee sttt reeaieeaieeeseree e
87 oo, BB-6202ZZ................ Ball BEAING ....vvvveeeeiiiiiiiiiee e 620227 ...........
95-1...cceee. HVBS56MVS-095-1 .. Gear BOX COVEI DC.......cciuiiiiiiiiiieiiiie ittt an ceninee e e sieeanneens
95-2....uuee. TS-1503051 .............. Hex Socket Head Cap SCrew........ccccvveeveeeeevcvvvnenn. M6-1.0x20L .....
95-3 ... HBS56MVS-095-3..... Oil S€al......coiiiiiiiiiiie ittt TC-12x20x5B..
95-4........... HBS56MVS-095-4..... MOtOr Shaft........ovviiiiiiiiiicie s cevasirarraae e e e
95-5...cceee. HBS56MVS-095-5..... MOLOT.....ccuiiiiiiiitiieiti ettt eeabeeesbeeesnneesnneas
95-5A......... HBS56MVS-095-5A .. Motor Assembly (#95-1, 95-3, 95-4, 95-5).....ccccccvees vovviviiieneeeeniinns
............ HBS56MVS-095-MCB ... Motor Carbon Brush ... e
95-6........... HBS56MVS-095-6..... DIVEL ...uvtiiiiieiiiieiiieie ettt e e e s e taae e e e e e s s sntanaes 2aeeaasnsnnsnreeaeeannns
95-7 e HBS56MVS-095-7..... Magnetic SWItCh..........ccveiiuiiiiiiiiiieniie e 110V .
95-8........... HBS56MVS-095-8..... Variable RESISION .........cccccuviiiiiie i cciirieees cvvivineeeeeeesnnannes
95-9........... HBS56MVS-095-9..... MOLOr SIBEVE........eiiiiiiiiieiiie ittt ceribee e e sneeenieees
95-10......... TS-1481041 .............. Hex Socket Hd Cap SCrew ........cccvvveeveeeeiiivivneeneeenn, M5X16L ...........
95-11......... HBS56MVS-095-11... GEAI BOX....cciuuiiiiiiiiiieiiiieiiee ettt ettt cerineenbe e nenees
95-12......... HBS56MVS-095-12... EIECtNCAlS PIAte ......cccceeiiiiiiiiie et es ceviivireee e e e e e ennnes
95-13......... HBS56MVS-095-13... Cross Round Head SCrew ..........ccccovcvveveiiieeeeinnenenn M3.5x16L ........
95-14 ......... HBS56MVS-095-14... VR Speed Label ........ccccviiiiiieiiiiiee it ciiierea e e e
96-1........... HBS56MVS-096-1..... DIHVE GRA ......eiitiieiiieiiieeitie ettt ettt ns tesnbeeanbeeeseneesnneas
96-2........... LF20-304.......cccuu....... Flat Key, Double Rd Hd............ccccvviieiieiiiiieeeee, 5x5x25L mm ...
96-3........... HVBS56V-96-3.......... C-Retainer RiNG.......ccocviiiiiiiiiiee e RA2 ..o
96-4........... HBS56MVS-096-4..... CAP ..uuuunni s 35x8t mm........
96-5........... BB-6200Z.................. Ball BEAING ...coeivieriiieiiie et 6200-ZZ ..........
96-6........... HBS56MVS-096-6..... Gear 326009-1+326009-2 .........cueeeiiurireeiiireeiiiireess ceveesnsreeesssaeeenns
96-7 ... BB-6004ZZ................ Ball BEAINNG ...vvvvveeeieiiiiiiiee e a e 6004-2RS........
96-8........... HBS56MVS-096-8..... C-RetaiNer RiNG .......ccooivieiieeiieiieeeie e R30...cocviiinn
96-9........... HBS56MVS-096-9..... PIVOt PiN....cooiiiiiiiicc e @6x20L mm ....
96-10......... HBS56MVS-096-10... C-RetaiNer RiNG ......cccoeivieiieeiiieiiee e S20 i,
96-11......... TS-2361081 .............. LOCK WaAShET .....ueeiiiiiiiiiiiieecce et M8 .oooeiiiiiieenn.
96-12......... TS-1490041 .............. HEX Cap SCreW.......eiiiiieiiieiiiee et M8-1.25x25L ...
97-1........... TS-0680021 .............. WaASHET ... 14" i
99 . HVBS462-099........... SPBCEN ...ttt e
100............ FO00199.....ccccvveeeens Phillips Pan Hd Machine Screw............cccccvvvveeeeenn. #8-32x3/8".......
103............ HVBS462-103........... Blade Tension Sliding Plate...........cccccceeiiiiiiiiiiiiies i
104 ............ TS-0270071 .............. SOCKEL SEE SCrEW ...vvvveiiieeiiiiiiiiee e 5/16"-18x3/4L"
105 ... HVBS462-105............ SPHNG PN o e
106............ HVBS462-106........... Sliding Plate Draw Block (includes #107) .....cccccccees voiiviveeeeeeeeinnee,
107 oo HVBS462-107 ........... Blade Wheel Shaft (RE:HVBS462-106) ..........ccccvern vernieeeniieenieeanie

25



Index No Part No Description Size

108............ HVBS462-108........... SNAFE BIOCK.....ceie i e
109............ HVBS462-109............ Blade Tension Sliding GUITE ..........ueeviieiiiiiiiiiiiieeees ceiiiiree e e e e s ssireeee e e e e snennns
113 ... 414301 ..o, Blade.......oviiiii 1/2"x0.025"x64-1/2", 14R .........
117 e, TS-0090061 .............. HEX CaP SCrEW....vvvieieeeiiiiiiiiee e ctveeee e savaee s 3/8"-16x1-1/4" ...............
123 ............ TS-0050031 .............. HEX Cap SCIeW......ccovuviieiiiie e 1/47-20x3/4" .......oeeenee.
124............ HBS56MVS-124........ ShIPPING BIraCKeLt ...ocviiiii it ees cee e e e e e e e
125............ TS-0051031 .............. HEX Cap SCIeW......ccovuiiieiiriie et 5/16"-18x3/4" ................
126 ............ HVBS462-126 ........... 2101 a1 T SRR PPSR
132 HVBS462-132............ Blade GUAard-RigNt..........occuiiiiiiiii e e
132-1......... HVBS462-132A......... Blade GUArd-Left .........oiiiiiiie e e
301............ HBS56S-301G .......... WOTK TADIE ..o e
301-1S....... HVBS462-027 ........... Handwheel ASSEMDIY .......coiiiiiiiiiiiiic s e e e e e e e
303............ HBS56S-303.............. WA PIALE. ...t e e
307 e HBS56S-307 ............. ACITIE SCIBW......eiiiiiieeeiiitt et et e e e sttt e e e e e et r e e e es £aabbbreeeeesaasbnnreeeeeeeaaannne
308............ HBS56S-308............. 2101 11 o SR PPRRRN
309............ TS-0680011 .............. Flat Washer ... /16"
310 ..., TS-0208081 .............. Hex Socket Hd Cap SCrew ........ccccvvvvveeeeeeiiivvieeennn. 5/16"-18x1-1/2".............
311 ... TS-0081031 .............. HEX Cap SCIeW......ccovviiieiiieie ettt 5/16"-18x3/4" ................
312 ... TS-0680031 .............. Flat Washer ... B5I16". e
313 TS-0208061 .............. Hex Socket Hd Cap SCrew ........cccceevcvvevenineeeeninnenen, 5/16"x1-1/4" ..................
314 ............ TS-0267041 .............. SoCKet Set SCreW ......ccveveiiiiiie e 1/4"-20x3/8" .......coeene.
334 ............ HBS56S-389.............. DIIP TTAY 1eteietiete ittt e e e e aneeeesne e e e e e e e e anr e e e e nnnee e
379 . HBS814GH-200........ Cross Round Head SCrew ...........ccccoeveieeeeiiieeeenene. 1/47-20x3/8" ......oeveeeen.
380 ... HVBS56M-380........... BaCK Blatde COVE .......oviiiiiiiie ettt e
382 .. HBS56S-382 ............. MOVADIE ViISE PIAte .....cciiieiiieiiiie ettt et
383 ... HBS56S-383............. BFACKET. ...t e e
392 TS-081C022.............. Phillips Pan Hd Machine Screw............cccccvvvveeeeenn. #10-24X3/8"...ccovvee
393 ... HBS56S-393.............. CabIE ClaMP ...eiiiieie e e
.................. LM000339................. Speed Chart, HBS-56MVS (N0t SNOWN) .........ccuvvieies voriiiiiiee e ccriiree e
.................. LM000340.................. ID Label, HBS-56MVS (NOt SNOWN) .......cvviiiiiiiiiiit e
.................. HVBS56M-WL........... Warning Label (N0t SNOWN)........cccuuviiiiiiei s i e e
.................. JET-92.......cceevvvvveeee.. JET LOQO (NOt SNOWN) v 92X38MM e,
.................. JIJ6CS-OEW?2............ Open End Wrench (not shown) ...........ccccvveeeee 12/14 MM,

26



11.3.1 HBS-56MVS Blade Guide Assembly — Exploded View

57A

65A

27



11.3.2 HBS-56MVS Blade Guide Assembly — Parts List

Index No Part No Description Size

8 e TS-0680031 .............. Flat Washer ... 5/16"...........
11, TS-0051051 .............. HEX Cap SCreW.......oovviiiiiieriiieriee st 5/16"-18x1"
Y A HVBS56M-057 .......... Adjustable Bracket LH ............oocciiiiiiee s ceiviieeeee e
57A..... HVBS56M-057A........ Adjustable Bracket Assembly LH ...t e
60....ccuveeen. HVBS462-060........... C-Retainer RiNG .......ccviiiiiiiiiiiiiiee e ecciiieee e S10 ...,
6l BB-6000ZZ................ Ball BEAINNG .....eeiivieiiieeiieeiee e 6000ZZ ......
62 .. HVBS462-062........... GUIAE PIVOL ....eiiiiiiii et ree ceanieeeenneeeaeans
62-1........... HVBS462-062-1........ Centrifugal Guide PIVOL..........coiviiiiiiiiiiiiiiieeciiiiies e
62-1A......... HVBS462-062-1A...... Eccentric Shaft Assembly (Includes #60,61,62-1)... ..........ccc...e.
62A......ccc... HVBS462-062A......... Center Shaft Assembly (Includes #60-62) ............... covvveevieerrnnns
63 ... HVBS462-063........... Bearing Shaft Pin.........cccoiiiiiii e cviiieee e
64-1........... HVBS462-064-1........ Blade Seat Left ..o e
64-2........... HVBS462-064-2........ Blade Seat Right.........cccuiiiiiieee e cvviireeeea e
65 ... HVBS56M-065 .......... Adjustable Bracket RH.........cccuuiiiiiiiiiiiiiece e e
65A............ HVBS56M-065A........ Adjustable Bracket Assembly RH...........cccccvveiiiiiis evveeeeeeees
68 ... TS-0813021 .............. Flat Head Machine SCrew..........ccccoovceeeeviieeeinneen. 1/4"-20x3/8"
69 ... HVBS462-069............ Deflector PIAte ..........ccvvvieiiiiieeiiee s e
70 s TS-0561031 .............. HEX NUL. ..t 3/8"™-16 .......
102............ TS-0720081 .............. LOCK WaSKET.......ccviiiiiiiie et 5/16"...........
114 ............ TS-0680041 .............. Flat Washer ........cooooiiii e 38"

28



	5x6-inch Mitering Variable-Speed Band Saw
	1.0 IMPORTANT SAFETY INSTRUCTIONS
	1.1 ON/OFF Switch padlock

	2.0 About this manual
	3.0 Table of contents
	4.0 Specifications
	5.0 Setup and assembly
	5.1 Carton contents
	5.2 Tools required for assembly
	5.3 Assembly of Stand
	5.4 Mounting band saw to stand
	5.5 Handwheel
	5.6 Stock stop
	5.7 Drip tray

	6.0 Electrical connections
	6.1 GROUNDING INSTRUCTIONS
	6.2 Extension cords

	7.0 Adjustments
	7.1 Tools required for adjustments
	7.2 Blade-to-table squareness
	7.3 Squaring vise to blade (90° stop)
	7.4 45° stop
	7.5 Downfeed stop
	7.6 Limit switch stop
	7.7 Bow prop
	7.8 Vise adjustment
	7.8.1 Miter cutting
	7.8.2 Workpiece clamping

	7.9 Blade tension
	7.10 Blade tracking
	7.11 Blade guide adjustments
	7.11.1 Guide assemblies
	7.11.2 Blade guide bearings

	7.12 Blade replacement
	7.13 Feed pressure adjustment
	7.14 Test cut to verify adjustment

	8.0 Operation
	8.1 Blade selection
	8.2 Blade break-in
	8.3 General operating procedure
	8.4 Evaluating cutting efficiency

	9.0 User-maintenance
	9.1 General maintenance
	9.2 Commutator brush inspection
	9.3 Lubrication
	9.4 Additional servicing

	10.0 Troubleshooting HBS-56MVS Band Saw
	10.1 Operational problems
	10.2 Mechanical and electrical problems

	11.0 Replacement Parts
	11.1.1 HBS-56MVS Base and Stand Assembly – Exploded View
	11.1.2 HBS-56MVS Base and Stand Assembly – Parts List
	11.2.1 HBS-56MVS Bow Assembly I – Exploded View
	11.2.2 HBS-56MVS Bow Assembly II – Exploded View
	11.2.3 HBS-56MVS Bow Assembly – Parts List
	11.3.1 HBS-56MVS Blade Guide Assembly – Exploded View
	11.3.2 HBS-56MVS Blade Guide Assembly – Parts List

	12.0 Electrical Connections – HBS-56MVS Band Saw
	13.0 Warranty and service



